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No.:WT0861
Receipt Dave:0R/17/2007
Parformance Date:08/2t 2007
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Applicant iSHAOXING COUNTY Ma e

Mplon, SR MO G0

SIlnﬂtyi aloar 1ONE PIECEJ'BLAC
exource of um‘ph !SENT BY THE APPLICANT

TEST ITEMS : BURNING BEHAVIOUR
TEST METHODS: GB/T5455-1997 (Textiles-Burning hehaviour-Vertical method )
TEST RESULTS :
WALEWISE
AFTERGLOW TIME:08

DAMAUGED LENGTH: 107MM
MELTING ; NO DRIPPING

CAOSSWISE
AFTERFLAME TIME:08
AFTERGLOW TIME:05
DAMAGED LENGTH:3IMM
MELTING ; WO DRIPPING
(TESTING CDNIHTIDN :'1;36'0 RH 60%: GAS: BUTANE (GAS)

ATTACHED SAMPLE:
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Rerarits: 1. The report is responsible Iz above mantioned.
2.The ropert shell not be ropraducad thoubyritten approval of the centre,
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